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SECTION 4
COBMPLIANCE TEST DATA

The following data sheets document the results of FMVSS 221 testing on the MY2005 US Bue
Sturdibus HD School Bus, NHTSA No. C50800.




DATA SHEET 1

ADMINISTRATIVE DATA SHEET
Tast Vehicle: 2005 US Bus Sturdibua HD NHTSA No.: CE50900
Test Lab: MGA Research-Wisconsin Operations Test Date: 07076

INCOMPLETE VEHICLE (IF APPLICAELE)
Manufasturer. GM
Model: Sturdibus HD
VIN: 1GBESV1255F 516430
Build Date: 405
Cartification Date: N/A

COMPLETED VEHICLE (SCHOOL BUS)
Manufacturer US Bus
MakeModal: Sturdibus HD
VIN: 1GBEGV1255F515430
NHTSA No.: C50800
Color. Yallow
GVWR: 8,845 kg / 19,500 Ibs
Build Date: 0a/ns5
Certification Date: Q305
DATES

‘Vehlcles Receipt 03/21/05
Start of Compliance Test: 07/06/05
Completion of Compliance Test Q7/07105
COMPLIANCE TEST:

All tests were parformad In accordanca with the referencas outlined in TP-221-02.

Recorded BEM

Ammﬂv:# /

Date: 07/07/05




DATA SHEET 2
BUMMARY OF DATA

Test Vehicle: 2005 US Bus Sturdibus HD NHTSA No.: CB0300
Test Lab: MQA Research-Wisconsin Oparations Test Data: oTHOTIOS

Joint Speciman
1.D.

Calculated
Matarial

Strangth (N)

PASS/FAIL

1 ULSRME184BAH

Right Mid-Side
Exterior

30221

PASS

ULSRMI282ERH

Right Mid-Side
Intarior

21830

ULHRMI384BEBH

MId-Roct
intmriar

26323

| ULRRME483BAH

Mid-Roof
Extarniqr

32802

ULSLRESE4BAH

Laft Mid-Side
Exterior

30221

ULSLMI884BRH

Left Mid-Side

Intador _

Comments: NONE

Recorded By:

Wsy# A

Date: 07/07/06




DATA SHEET 3
JOINT STRENGTH WHEN ASTM MATERIAL PROPERTIES ARE KNOWN

Test Vehicle: 2005 US Bus Sturdibus HD NHTSA No.: C50900
Tast Lab: MGA Ressarch-Wisconain Oparations Test Date; 07706
Speciman Description: | Right Mid-Sida Extarior |
Joint Number- LLSRME184BAH | Test Number: |1 |

Waaker Membar Stronger Membar
3003 H-14
Matarial ' Aluminum NA
Tansile Strength (MPa) 137.8 N/A
Gage/Thicknass {mm} ~i1.27 NIA l
Fastenar Holes (No./Diamater — mm.) 6761 NIA
Net Area (Sq. mm.) 156.8 N/A
Materiat Strength (N) J0221 N/A
80% of Material Strangth {N) 18132.69 N/A
Maximum Load From Tenaile Teet of Jaint (N) 373314 N/A
PASS/FAIL PASS N/A

Comments: NONE

Recorded By

' Approved Eyjr% A Date: O7KI7A5




Test Lab:

Test Vehicle: 2005 US Bus Sturdibus HD
MG A Ressarch-Wisconsin Operatlons

DATA SHEET 3... (Contlnued}
JOINT STRENGTH WHEN ASTM MATERIAL PROFERTIES ARE KNOWN

NHTSA No.: C50800

Tast Data:

Orn7I05

Spaclmen Dascrl
Joint Number:

Right Mid-Sida Interiar
ULSRMi282BRH

Test Numbar:

LWaakar Member | StrongarMamber
3003 H-14
. NZA
Matarial Aluminum

Tenslle Strength (MPa) 137.9 N/A,
Gage/Thickness {mm) —1.81 NIA
Fastener Holes {No./Diameter — mm.) 2754 NiA
Net Araa (Sq. mm.) 158.9 N/A
Material Strength {(N) 218304 N/A
80% of Matarial Strength (N 125781 NiA
Maximurm Load From Tensile Test of Jaint {N) 3437.2 N/A
PASSFAIL FAIL N/A

Comments; NONE

Recardsd By:

Approved By: /4 /

Date: 07/07/05




DATA SHEET 3... (Continued) _
JOINT STRENGTH WHEN ASTM MATERIAL PROPERTIES ARE KNOWN

Tesat Vehicle: 2006 US Bus Sturdibus HD NHTSA No.: CG50900
Test Lab: MGA Research-Wisconsin Operations. Test Date: OTROTIOS
[Specimen Description: | Mid-Roof Interior ]
| Joint Number: | ULHRMI384EBH | Test Number: | 3 |

Weaker Membar Strongar Member
3003 H-14
Material Aluminum NiA
Tensile Strength (MPa) 137.9 N/A
Gaga/Thickness (mm) —11.02 N/A
Fastener Holes (No./Diameter —mm.) 3784 N/A
Net Area (Sq. mm.) 190.9 N/A
Material Strength {N) 283228 N/A
60% of Material Strength (N} 15793.8 NIA
Maximum Load From Tensile Test of Joint (N} 64028 NIA
PASSIFAIL FAIL NAA

Comments: NONE

Recorded By:

| Approvad By: é / Date: 07/07/05




DATA SHEET 2... {Continued)
JOINT STRENGTH WHEN ASTM MATERIAL PROPERTIES ARE KNOWN ‘

Test Vehicla: 2005 US Bus Sturdlbus HD NHTSA No.. C50800
Tast Lab: MGA Research-Wisconsin Oparationa Tesat Date: D7/07/08

Spacimen Description: ] Mid-Roof Exterior ]
Joint Number: ULRRMEA483BAH T Test Number:_] 4 |

Weaker Member Stronger Member

3003 H-14

NIA
Matedal Alurminum

Tenslla Strangth (MPa) 137.9 N/A
Gage/Thickness {mm) - 1127 N/A
Fastener Holes {No./Diameter — mm.) 318.1 NJA,
Net Arga {Sq. mm.) 23881 N/A
Material Strangth (N) 32803.5 N/A
B0% of Matarial Strength {N) 197421 N/A,
Maximum Load From Tensile Test of Jolnt (N} 85683.2 NZA,
PASS/FAIL FAIL N/A

Commerts. NONE

Racorded By: g/ Qﬁ
/% -
Approved By, ;/% ! Date: O7/C7/05




DATA BHEET 3... {Confinued)
JOINT STRENGTH WHEN ASTM MATERIAL PROPERTIES ARE KNOWN

Test Vehicle: 2005 US Bus Sturdibus HD NHTSA No.. CS0800
Teast Lab: MGA Rossarch-Wisconain Operations Tast Date; o7TE
Specimen Description: | Left Mid-Side Exterior .
Jaint Number: ULSLRES84BAH Tast Numbar: l 5

[ Weaker Member Stronger Member
3003 H-14
Material Aluminum N/A
Tensita Strength (MPa) 137.% N/A
GageiThickness (mm) - 127 N/A,
Fastener Holes {(No./Diamster — mm.) 6/5.1 N/A
Net Araa (Sg. mm.) 218.2 N/A
Material Strength (N) 30221.2 N/A
60% of Material Strength (N) 18132.7 NI/A
Maximum Load From Tensile Test of Joint (N} 98703.3 N/A
PASS/FAIL PASS N/A

Commants; NOME

Approved By, f% / Date: 0707108
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DATA SHEET 3... (Continuad)
JOINT STRENGTH WHEN ASTM MATERIAL PROPERTIES ARE KNOWN

Test Vehicla: 2008 US Bus Sturdibus HD NHTSA No.. CBDB0D
Test Lab: MGA Ressarch-Wisconsin Operations Tegt Date: orioTIO6

Eﬂman Dmﬂgg'nn: Laft Mid-Side Interior
Jairt Numbar;: LILSLMIBB4.BRH Toat Numbar: | &

Waakar Mamber Stronger Member
3003 H-14
Material Aluminum NA
Tenaile Strength (MPa) 137.9 N/A
Gage/Thickness {mm) —-1.81 N/A
Fastener Holes (NoJ/Diamater — mm.) 2751 N/A
Net Area (Sq. mm.) 156.9 N/A
Material Strength (N) 21630 N/A
80% of Material Strength {N) 12873.1 N/A
Maximum Load From Tenslle Test of Joint {N) 3753.1 NIA
PASS/FAIL i FAIL ___ N |

Comments: NOMNE

gl 5
N




SECTION B
INSTRUMENTATICN AND EQUIPMENT LIST

Test Vehicle: 2006 US Bus Sturdlbus HD NHTSA No.: C&S0800
Tast Lab: MGA Rescarch-Wiaconaln Operations Test Date: 0707106
Equipment Description | ModalSertal No. Cal. Dets Naxt Cal. Date
Load Call Interface | 1220AF /137778 3/31/05 BI30/05
Linear Potentiometer Patriot P40A / 21783 71105 11108
Sies! Tape Stanlay Powerlock / 101 05/31K06 11431705
Digital Clipers Mitutoyo oo 040105 10/01/06
Tomp. Stickers Motdastsr | govcrge52K21 | Ome Timo Use —

W pe—
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SECTION 8

PHOTOGRAPHS |
TABLE OF PHOTOGRAPHS
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7 | SECTION 7 ;

a‘ : TEST PLOTS

1 - TABLE OF TEST PLOTS

Joint Strangth, #1 :
. Joint Strength, #2
. Joint Strength, #3 .
. Joint Strength, #4 - 5
. Jolnt Strangth, #5 C 52
© Jaint Strength, #8 53
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Tosl Daar: FMYSE 221 {Required Load 18132N) Tett Data: 7-5-05
Sample; US Bus Sample 1 NHT3AZ: CSO900

DISPLACEMENT {mmji-éw TIME (3}

25 B E—— T .ﬁ, ..... . J— /J"

20 megpore} ; ST W -

Max: 7.7 mm
Thiax 18888
Men. .0 mm
1Tdin: 0G5
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Tast Dasc: FMYSS 221 {Fequined Load 12978M}
Ssmple: US Buz Sample 2

{ Test Date: 7605

HNHTSA#: 50900

MISPLACEMENT {mre) ve TIME (s)

R

1
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P Test Des: FMVSS 221 (Reauired Load 15794M) Test Data: 7-7-05

BT oo s ton o NHTSA: CE0600

oy DISPLACEMENT ) VEITIME (s)
T : 5

Mix: $2.1 M
Thax: 14168
Mm: 0.1 m
TMin: 0.2 8

01..I25"l511}..”?5‘.‘.100.‘..125‘-..1513

FORCE (M) vs THVE {5)
7000 ) = i !

6000
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Tost Dosc: FMYSS 221 (Required Loed 19742N)

- Sample: US Bus Sample 4

EI@LAGEMENT{MM} vz TIME (s}

L

12.5

10

7.5 -

Mee: 12.9 mm
TMax; 71.H &
Yin: 0.0 men

1 Tin: 00 S
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Men; 6,593.2 N
TMax: 6485
Min: 748N




Test Desc: FMYSS 221 (Requead Load 18133N) Tast Dade: 7-8-05
Sample: US Bus Sampie 5 NHT3A#: CSO800
L DISPLACEMENT g vSIFIME {s)
17.5 | .
15
12.5 - Max 188 mm
10 ] TMax 1464 5
Min: -0.9 mm
79 THin: 0.1 8
5
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a 25 ,. 50 15 100 125 1650
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Test Desc: FMYSS 221 [Required Load 12878N)
Sample: US Bus Sample 8

DISPLACEMENT (mmj vs TIME (s)

Max: 3240 mm
| THax 22085
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SECTION 8
JOINT CONFIGURATIONS

Typlcal Test Sample Cenfiguration
Front View of Joint #1
End View of Jaint #1
Front View of Joint #2
End View of Joint #2
Front View of Jolnt #3
End View of Joint #3
Front View of Joint #4
End View of Joint #4
Front View of Joint #5
End View of Joint #5
Front View of Joint #6
End View of Joint #5
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SECTION 9
LABORATORY TEST FAILURE




mga research corporation

LABORATORY NOTICE OF TEST FAILURE TO OVSC

Test Procedure: | FMVSS 221 Test Date: July 8, 2008
Test Vahicle: US Bus Test Lab: MGA Research Corp.
B NHTSA No.. C50800 Project Enginaer: Jim Hansen
Contract No.: DTNH22-02-D-01057 | Delivery Order No.: | 2
MFR.: US Bue VIN: 1GRESV1255F515430
Build Date: 0305
TEST FAILURE DESCRIPTION
The following body joint panals were tested and failed to meet the requirements
of FMVSS 221:
Sample ¥ 1D # Required Load Actual Load
2 ULSRMI282BRH 12878 N 3437 N
3 ULHRMI384BBH 15784 N 8403 N
4 ULRRME483BAH 18742 N B593 N
B8 ULSLMI5684BRH 12978 N 3783 N
FMYSS REQUIREMENTS DESCRIPTION
Earagraph 85,1.2: "When tested in accordance with the procadure of 56, gach

body panel Joint shall hold each body panel to the component to which It Is jolned
when subjected to a forca that equaies to 60 percent of the tenslle strength of
the weakest joined body panal, determined pursuant to 56.2."

Remarks: Mo remarks.

Notification o NHTSA {(COTR): Amanda Prescott
Date: July 8, 2005

or i K-
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